. New York City
Department of Environmental Protection

Brookfield Avenue Landfill Remediation Project
Operable Unit 1

Feasibility Study Report

March 2001

In compliance with the Order on Consent:
NYSDEC Index No. 2-43-006

Prepared by:

New York City

Department of Environmental Protection

Office of Environmental Planning and Assessment
59-17 Junction Boulevard
Corona, New York 11368-5107

With the Assistance of:

CDM Camp Dresser & McKee

100 Crossways Park Drive West
Woodbury, New York 11797-2012




March 28, 2001

Mr. Richard Gardineer

NYS Department of Environmental Conservation
Division of Environmental Remediation, Region 2
47-40 21* Street

Long Island City, NY 11101-5407

Subject: Final Feasibility Study Report -
[...]
Collection systems can be designed to contain groundwater flow from beneath the
entire landfill, or from localized source areas identified based upon groundwater
quality data. V

Extraction wells are typically installed inside and/or along the landfill footprint, and
screened at depths corresponding to the bottom of the fill. Interceptor trenches are
typically constructed adjacent to the landfill along the downgradient toe of slope
using conventional excavation equipment. They are generally excavated to a depth of
no more than 15 feet and lined with geotextile filter fabric. A perforated collector pipe
is placed at the bottom of the trench prior to backfilling it with gravel. The bottom of
the trench is sloped longitudinally to facilitate gravitational flow toward collector
sumps, where the water is pumped from the system to the treatment plant.

3.1.3.2 Hydraulic Diversion System

Groundwater elevation contours maps presented in the RI Report indicate that the -
east and west perimeter ditches, located upgradient of the landfill, currently act as ‘ .}
hydraulic divides, which prevent inflow of shallow groundwater flow from Y
upgradient areas. The majority of groundwater inflow occurs across an area,

approximately 1,500 feet wide, which is located between the ditches. The eastern

portion of this zone, which transmits the majority of the groundwater water, consists

of glacial till with sand up to 20 feet in thickness. The western portion is composed of

less permeable glacial till/ glaciolacustrine clay-silt.

Interceptor trenches and low-permeable (barrier) walls are standard technologies
used to divert groundwater flow. Based upon the above, the existing drainage system
(perimeter ditches) could also be expanded to enhance the diversion of groundwater
inflow. These technologies are described in further detail below.

Since the western portion of the area between the ditches consists primarily of low
permeable soils, construction of a hydraulic barrier across the entire area between the
ditches may not be required. A barrier system could be installed within the more
permeable zone, which is approximately 1,500 feet wide and abuts the east ditch, to
effectively construct a continuous hydraulic divide upgradient of the landfill.

Barrier Wall

A barrier wall (sheet piling, low-permeable grout slurry, or geomembrane) could be
constructed from the east perimeter ditch across the permeable zone. The barrier wall N
would divert groundwater flow toward the ditches. Other beneficial locations for a .;

CDM Camp Dresser & McKee : 3-10

W:\brkiidfs\Section 3.doc



—

@

Section 3
Identification of Remedial Technologies

barrier wall would include between the landfill and the drainage ditches, to prevent
leachate from discharging to the ditches, and along the north face of the landfill to
prevent discharge of leachate to Richmond Creek.

Interceptor Trench

An interceptor trench, as described in Section 3.1.3.1, could be constructed from the
east perimeter ditch across the permeable zone. The downgradient side of the trench
would be lined with a low permeability wall (geomembrane, sheet piling) to prevent
backflow of groundwater from the landfill. The trench would capture groundwater
and divert it to the east perimeter drainage ditch. Sumps would likely be required to
pump the collected groundwater to an elevation for discharge to the ditches

Extension and Improvement of the East and West Perimeter Ditches

The east perimeter ditch could be extended across the permeable zone, to enhance
diversion of groundwater entering the site.

3.1.3.3 Treatment and Discharge

Groundwater collected from containment systems would require some form of
treatment and disposal. Options include: 1) pre-treatment (most likely oils removal to
meet sewer use regulations) and disposal to the onsite pump station, 2) treatment
(mainly reduction of BOD, COD and metals to meetvdischarge to surface water limits)
and disposal to Richmond Creek, and 3) treatment at the Fresh Kills treatment plant.
These options are discussed in further detail below. ‘

Pretreatment and Discharge of Groundwater to Onsite Pump Station

Groundwater collected from containment systems could be pre-treated onsite and
discharged to the NYCDEP’s Eltingville Pump Station, which is located onsite. The
pump station ultimately discharges to the Oakwood Beach Water Pollution Control
Plant. The pre-treatment plant would be designed so that its effluent would comply
with the NYCDEP Sewer Use Regulations (15 RCNY 19-01 et seq.).

Table 3-1 presents the maximum concentration of various compounds allowed for
discharge into the public sewer system and the average value of the compounds
found in leachate from leachate wells at the landfill. From this comparison the only
constituent which may potentially require pretreatment would be total petroleum
hydrocarbons (TPH's). Therefore, oil/water separation would be considered for
pretreatment of groundwater/leachate.

Oill Water Separation

New York City’s Sewer Use Regulations state that petroleum hydrocarbons in
concentrations greater than 50 mg/1 are excluded from discharge into public sewers.
Depending on the location of collection and design of collection systems, oil may need
to be removed from the waste stream prior to discharging it to the pump station. For
example, leachate collected at the Hot Spot no. 5 area may benefit from oil/water

CDM Curnp Dresser & McKee 311

W:brkfidds\Section 3.doc



Table 3-1

NYC Sewer Use Regulations
Brookfield Avenue Landfill Remediation Project

Cadmium 2 0.69 <0.004
Chromium (hexavalent) 5 - 0.029
Copper 5 - 0.012
Cyanide (amenable) 0.2 - -
Lead 2 - 0.019
Mercury 0.005 - <0.0002
Nickel 3 - 0.042
Zinc 5 - 0.074
Petroleum Hydrocarbons 50 . -
pH range 5-11 - 7.2
es:

1. Sewer Use Regulations (15 RCNY 19-01 et seq).
2. Petroleum hydrocarbons shall mean that portion of the total oil and grease which is not
eliminated from a freon (trichlorotrifluoroethane) solution by silica gel adsorption.

C[",amp Dresser & McKee

File: O:\BEK\BRKFIELD\SEWER.XLS

Date Rev.\l/OZ/ 1998



e

3
%
¢

Section 3
Identification of Remedial Technologies

separation, as it was the one location where floating product was found within a well
(GW-235).

Oil/water separation is a standard process that is used to separate free floating oil,
grease, and settleable solids from the groundwater influent. The process consists of
an enclosed vessel that is equipped with internal baffles and coalescers that facilitate
oil-water separation. Groundwater influent passes through the internal baffles and
coalescers, which cause the oil to rise and coalesce underneath each of the plates. The
coalesced oil then rises to the top of the vessel, where it accumulates until it is
removed. The effluent from the oil/water separator typically discharges by
gravitational flow.

The oil/water separation unit would be sized based upon the containment system
design flow rate. Waste oil pumps would transfer the supernatant from the oil/water
separator to a waste oil holding tank. Effluent from the oil water separator would be
discharged by gravitational flow into an intermediate sump tank, prior to metals
precipitation treatment.

3.1.3.4 Onsite Treatment of Leachate with Discharge to Richmond Creek

Groundwater collected from coritainment systems could be treated onsite and
“discharged to Richmond Creek. Applicable treatment would include biological
(aerobic and anaerobic) and physical/chemical processes. A New York State
Pollution Discharge Elimination System (SPDES) permit would be required to
discharge effluent to Richmond Creek.

An extensive study of treatment alternatives was performed at the Fresh Kills Landfill
prior to the construction of its onsite treatment plant, which is presently in operation.
It is expected that the Brookfield Avenue Landfill treatment plant would be similar to
the Fresh Kills Landfill Treatment Plant.

Leachate Characteristics

Based on recent sampling results, Brookfield Avenue Landfill leachate is of moderate
strength, and typical of municipal solid waste landfills. Localized areas also contri-
bute oil-related organic compounds to the leachate. The mean biological oxygen
demand (BOD) and chemical oxygen demand (COD) of the leachate is approximately
200 mg/1 and 1,000 mg/1 respectively. Total dissolved solids are in the range of 5,000
mg/1 and ammonia averages 286 mg/1. These values are consistent with leachate
currently being treated at the Fresh Kills Landfill Treatment Plant.

Treatability Study Results

An extensive study of treatment alternatives was completed for the Fresh Kills
Landfill as part of the Fresh Kills Leachate Treatment and Minimization Study (Fillos,
circa 1992). The study examined the characteristics of leachate, the impact to surface
waters, and multiple treatment technologies through bench scale testing. Fresh Kills
leachate was characterized as being slightly alkaline and well-buffered; having high

CDM Camp Dresser & McKee » 3-13

Wibrifid\is\Section 3.doc



- Section 3
Identification of Remedial Technologies

concentrations of organic substances (most were biologically stable) and ammonia; .)
containing few priority pollutants; and possessing the color intensity of strong tea.

The primary impact of leachate on the surrounding surface waters was its contribu-

tion to the high oxygen demand and potential eutrophication due to ammonia and

nitrates. Treatment alternatives evaluated as part of the Fresh Kills study included

biological treatment (activated sludge, sequencing batch reactors [SCBRs], powdered

activated carbon added to activated sludge [PACT], and rotating biological contactors

[RBCs], and anaerobic processes) and physical/chemical treatment (coagulation/

flocculation, air stripping, carbon adsorption, and chemical oxidation) processes.

Onsite Treatment

Based upon the design of the Fresh Kills Leachate Treatment Plant, the Brookfield
Landfill treatment plant would include influent holding tanks; SBRs for ammonia and
BOD removal; chemical precipitation and sedimentation for metals removal; filtration
for residual suspended solids removal; and final pH neutralization. The effluent
would be then be discharged to Richmond Creek.

Discharge to Richmond Creek

A SPDES permit would be requlred to discharge efﬂuent to Richmond Creek. The
permit would specify the maximum daily flow, water quality standards for effluent
discharge, and monitoring requirements. The permitted effluent water quality criteria
would, at minimum, conform with water quality standards for discharge to a class SC
water body (Richmond Creek). The preliminary NYSDEC discharge limits for the
Fresh Kills leachate treatment plant are shown in Table 3-2 (final discharge limits, as
permitted, have not yet been made available). The permit limits for effluent discharge
at Brookfield Avenue Landfill would be expected to be similar.

3.1.3.5 Offsite Treatment at the Fresh Kills Treatment Plant

Groundwater collected from containment systems could be pumped to the Fresh Kills
treatment plant. The plant has a design capacity of 0.9 MGD. Information docu-
menting current operating flow rates and anticipated future flow rates was
unavailable to determine if excess treatment capacity is available.

The Fresh Kills treatment plant is located at the southern end of Section 1/9. Influent
from the Brookfield Avenue Landfill would be transported to the plant by installing a
transmission main that ties in to the Fresh Kills leachate collection system.

3.1.4 Stormwater Runoff and Erosion Control
3.1.4.1 Uniform Slope Design

The landfill cap would be constructed with slopes that are generally uniform from top
to bottom across a given vertical cross-section. Under such conditions, stormwater
runoff would travel radially from the landfill cap as overland (sheet) flow. The water
would be allowed to disperse naturally at the base of the landfill at locations deter-
mined to be appropriate based upon the results of erosion, flooding, and surface

CDM Camp Dresser & McKee 3-14

Wabrkfidis\Section 3.doc




.é

Table 3-2

Preliminary NYSDEC Discharge Limits for Leachate

from The Fresh Kills Landfill

Brookfield Avenue Landfill Remediation Project

BOD

COD

TKN

TSS

Settleable Solids
Coliform

Oil & Grease
Aluminum
Antimony
Arsenic

Barium
Chromium VI
Total Chromium
Cyanide

Copper
Fluoride

Iron

Lead
Manganese
Nickel

Silver

Zinc

Sulfide
2,3-Dimethylphenol
Ethylbenzene
napthalene
TOX .

pH

45 mg/1 or 85% Removal
85% Removal
Monitor
45 mg/1 or 85% Removal
0.2
100/100 ml
15
4
0.6
0.1
4
0.1
1
0.26
0.4
15
4.0
0.2
2.00
0.8

0.1

1

4
0.06
0.08
0.017
0.025
6-9

O:\BRKFLD\FS\LW-BOD.XLS B



Section 3
Identification of Remedial Technologies

water quality evaluations. Perimeter drainage structures, such as toe drains and/or
swales, would be installed at all other locations to intercept and transport stormwater
runoff for ultimate discharge to Richmond Creek. Subsurface drains, consisting of a
sand layer or geonet would be installed above the cap to remove infiltrated water
from above the liner for the purpose of maintaining slope stability.

3.1.4.2 Washboard Design

The landfill cap would be constructed with average slopes that are generally uniform
from top to bottom across a given vertical cross-section. A series of lateral swales
would be constructed across the slope of the cap to intercept stormwater runoff and
minimize erosion. Transverse swales would be constructed perpendicular to the
slope to convey runoff water from lateral swales for ultimate discharge to Richmond
Creek. Subsurface drainage, consisting of a sand layer or geonet, would be installed
above the cap to remove infiltrated water from above the liner for the purpose of
maintaining slope stability.

3.1.4.3 Minimum Slope Variance

A variance to reduce the minimum slope requirement from four to two percent would
be applied for. A two percent slope could be used for both the uniform slope and
washboard designs. :

3.1.4.4 Retention of Surface Water Runoff

As an alternative to natural overland flow or direct discharge of stormwater runoff to
Richmond Creek, one or more retention basins would be constructed to capture
runoff from the cap during storm events. Each basin would be equipped with
primary and emergency spillways. During small storm events, all of the runoff water
would be collected in the retention basins. The water level inside each basin would be
controlled by a primary spillway, which typically consists of a perforated riser, and
decrease with time by discharging the water to Richmond Creek over a two to four
week period. During large storm events, the water level would be controlled by the
emergency spillway, which typically consists of a headwall structure. "Excess water
would be released over the headwall to Richmond Creek at a controlled rate until the
water level dropped below the top of the headwall. The remaining water would be
discharged through the primary spillway.

3.1.5 Institutional Controls

Institutional controls would be implemented to supplement the engineering controls.
Typical institutional controls for landfills include access restrictions (perimeter
fencing, locked access gates) to regulate site use and deed restrictions to regulate
future development.

3.1.6 Post-Closure Monitoring

The 6 NYCRR 360 regulations specify that poét—dosure monitoring be performed for a
minimum period of 30 years. Quarterly monitoring is initially performed for a mini-

CDM  Camp Dresser & McKee 3-16

Wibrdid\fs\Section 3.doc -



Section 3
- Identification of Remedial Technologies

mum period of five years. After five years, the monitoring frequency can be reduced,
subject to NYSDEC approval. Post-closure monitoring would include inspection of
the landfill closure system to verify its operational integrity, soil gas monitoring to
verify containment of landfill gases, and groundwater sampling to verify containment
of leachate. The integrity and effectiveness of potential hydraulic diversion and